DOUBLE CHAISE WITH PERGOLA

ITM. / ART. 1900615
MODEL #196-924-2CP-V4-IN

IMPORTANT, RETAIN FOR FUTURE REFERENCE: READ CAREFULLY

ASSEMBLY AND USE INSTRUCTIONS

Supplier: Pacific Casual L.L.C.

Address: 1060 Avenida Acaso, Camarillo, CA 93012

TEL: 1-888-445-4533 (English, French and Spanish is offered.)
(7:30am to 4:30pm PST, Monday to Friday, for US and Canada only)
Email: CustomerService@PacificCasual.com

Conditions for use of the product:
This item is intended for outdoor domestic use only. Not for commercial use.

Made in China
11/12/2018



Contents ‘

Warning and Cautions..........uemmns sesmssssnsnssssssssssnnnnans 2 PArES.....ccccoeurereemresereseseseseeeesessssasssasasasasasssssssssnssssessasanes 3
Care and Maintenance - - s, 2 ASSEMDIY.....ccciiiiiirnnnnenmemnnnnnrrr e serrrrss e ———— 4

Warning and Cautions ‘

WARNING : Keep all flame and heat sources away from this tent fabric. This tent is made with fabric that meets CPAI-84 specification
for flame resistance. It is not fireproof. The fabric will burn if left in continuous contact with any flame source. The application of any

foreign substance to the tent fabric may render the flame-resistance properties ineffective.

WARNING : This pergola is NOT a permanent structure and is designed for sunshade and privacy and must be used under normal weather
conditions. We recommend removal of the fabric canopy in windy conditions as pergolas catch wind similar to umbrellas. You must however
completely disassemble the unit prior to any severe weather conditions such as thunderstorm, hurricane, and/or heavy wind and rain.
Failure to remove the fabric canopy or disassemble the unit will cause the pergola to have structure damage or even structural collapse.

CAUTION : Always install on level ground utilizing ground stakes. Do not permanently anchor the garden house to a wood deck
or concrete surface.

CAUTION : Pergola fabrics are water resistant but not water proof and may leak during precipitation. Fabrics will fade from direct
exposure to sunlight. We recommend removal of the fabric canopy in rainy conditions as water will accumulate on canopy top.

CAUTION : Keep all children and pets away from assembly area. Begin assembly not less than 2 m (6.5 feet) from any obstruction
such as fence, garage, house, overhanging branches, clothes line or electrical wires. Some parts may contain sharp edges,
wear protective gloves if necessary. At least two or more people are recommended for safe assembly.

B BB BB

Care and Maintenance

Before using, wipe with a clean, dry cloth. Do not use bleach or solvents. Treat the frame with liquid wax for maximum protection against UV light and salty, damp air.

Wash the canopy with a mild solution of soap and water, rinse thoroughly, air dry completely.
Please properly tighten all hardware and perform periodic inspections during usage for cracked welds or loose nuts or bolts.

If your set includes cushions or mesh fabric, they may be cleaned by hand with a mild solution of soap and water. Rinse cushions thoroughly and allow to
drip dry. Do not machine wash or tumble dry, as cushions may shrink.

You may contact our customer service department with any questions by phone at 1-888-445-4533.

Use at least 2 people to assemble. Please lay out all parts prior to assembly to verify all parts are included.
It will take about 75 minutes to complete the assembly process.




Parts

TOOLS REQUIRED (not included)

Please have a free-standing ladder ready before assembly.

PACKAGE CONTENTS

e = =] A |
= =) B J
K

< ) C
L

< = D
M

— E
N

! f F
0

G

NAADANA O w ~ ’

Part Description Quantity Part Description Quantity
A Corner post 2 I T-bar 2
B Corner post 2 J Support plate 4
C Cross beam 2 K Seat panel 1
D Cross beam 2 L U-bar 1
E Cross beam 3 M Back panel 4
F U-bar 4 N Canopy 1
G Long side panel 2 0 Cushion 2
H Short side panel 2 P Pillow 2




Parts(continued)

HARDWARE INCLUDED

‘ﬂ NOTE: Hardware not shown to actual size.

)y "
) ) E—
) ) —

i

EE

FF

GG

DD HH
Part Description Quantity Part Description Quantity
AA Bolt (M6x20) 46 EE Washer (M6) 90
BB Bolt (M6x35) 28 FF Plastic spacer (2.5H) 8
CC Bolt (M6x40) 8 GG Wrench 1
DD Nut (M6) 8 HH Hex wrench (S4) 1
Assembly
1 Identifying corner posts and side panels
A
ce =
TOP B | BOTTOM
\ ]
== =
\r
G
TOP
upP
H BOTTOM
TOP
BOTTOM

[ To avoid scratches, put all parts on a soft surface before assembly.

4



Assembly

2 Assembling the short sides of the frame

o Align corner posts (A) and (B) to short side cross beam (C) and short side panel (H). Corresponding holes will be labelled the same colours.

o Attach corner post (A) to the outside left corner of short side panel (H) with washers (EE) and bolts (BB) using wrench (HH). (Step 2.1)
Attach corner post (B) to the outside right corner of short side beam (C) with washers (EE) and bolts (BB) using wrench (HH). (Step 2.2)

o Attach corner post (B) to the outside ri%ht corner of short side panel éH) with washers E(EE) and bolts IE;BB) using wrench I_{HH). éStep 2.3)
Attach corner post (A) to the outside left corner of short side beam (C) with washers (EE) and bolts (BB) using wrench (HH). (Step 2.4)

IMPORTANT :
A Do not fully tighten bolts until the end of Step 9 (For Step 2 to Step 8).

¢ O
@]IDWDDDDDD
M6x35
BB 16 PCS EE 16PCS




Assembly (continued) ‘

3 Attaching long cross beams

) /m D

M6x20 S4 D

H

AA  4PCS EE 4 PCS HH

p \ o . 00
U U

o With assistance, erect the short side frames. Have a free

standing ladder ready.
o  Attach cross beams (D) to the top of corner posts (A) and (B)

with washers (EE) and bolts (AA) using wrench (HH).

7

IMPORTANT :
Keep holding one of the
corner post for stability
until the end of Step 8.

i

4 Attaching cross beams (E)

§)mmm e

M6x20 S4
AA 6 PCS EE 6PCS HH
E N Ay
U -
a Q Q Q 8
C k o A4 A4 :)

o Attach cross beams (E) to the top of cross beam (C) with washers (EE)
and bolts (AA) using hex wrench (HH).

IMPORTANT :
Adjust the angle of tabs (t1) in case cross beams (E)
cannot be properly aligned to cross beams (C).




Assembly (continued)

5 Attaching U-bars to Cross Beams (D)

Q) m M
)

M6x20 S4

AA 8PCS EE 8 PCS HH
f/\

EE AA

O  Place U-bar (F) between two cross beams (D).
O  Attach U-bars (F) to cross beams (D) with washers (EE) and bolts (AA) using hex wrench (HH).

You also need to adjust the angle of tab(s) if the U-bar cannot properly line up with the cross beam (D).

6 Attaching the U-bar to the seat panel

O)m /m L
M6 x20 s4
AA 4PCS | EE 4PCS HH

0 Place the seat panel (K) upside down on a flat, smooth surface.
O  Attach the U-bar (L) to the bottom of seat panel (K) with washers (EE) and bolts (AA) using hex wrench (HH).




Assembly (continued)

7 Attaching long side panels to the seat panel

6 M o Place long side panels (G) on their sides with the arrows facing down.

0  Attach long side panels (G) to the seat panel (K) with washers (EE) and

M6x35 54 bolts (BB) using hex wrench (HH).
BB 4 PCS EE 4 PCS HH O :;;l(: l;clg;eu:;ssembled seat and long panels over so that the arrows are




Assembly (continued) ‘

8 Attaching long side panels to corner posts and short side panels

@mmm@)mmﬂ

M6x35 M6x20 S4

BB 8PCS | AA 16 PCS |EE 24 PCS HH

] Carry the partially assembled bed frame inside of the
assembled pergola frame.

o Attach long side panels to corner posts with washers (EE)
and bolts (BB) using hex wrench (HH).

0 At each inside corner attach one support plate (J)
to both side panels (G) and (H) with washers (EE) and

bolts (AA) using wrench (HH).

) mm M

M6x20 sS4

AA 8PCS | EE 8PCS HH

U Attach T-bars (1) to the insides of both long side panels (G)
with washers (EE) and bolts (AA) using hex wrench (HH).

Important : First, screw two bolts (AA) through one end of
the T-bar (1) into one long side panel (G) about 1/3 deep.
Next, screw another two bolts (AA) through the other end of
the T-bar (1) into the other long side panel (G) about 1/3
deep.

When all the bolts are in position, fully tighten all of them.




Assembly (continued) ‘

9 Attaching back panels to the seat panel (K)

O O
=
CC M6x40 8PCS|FF M6 8PCS
N/

DD M6 8PCS|HH

A1
—

EE M6 16PCS | GG

/R

o Align back panels (M) to the seat panel (K).

o Attach back panels (M) to the seat panel (K) with plastic spacer (FF),
washers (EE), bolts (CC) and nuts (DD) using wrenches (GG) and (HH).

o Fully tighten all the bolts and nuts on the frame.

1 O Placing the canopy and cushions on the unit

o Let the canopy (N) go through the roof frame (along U-bars (F))
and secure it on corner posts with fabric loops.

o Set the back panels at desired position and place the cushions (0)
and pillows (P) on the unit.

10



CHAISE DOUBLE AVEC PERGOLA

. ITM. / ART. 1900615
MODELE 196-924-2CP-V4-IN

IMPORTANT : A LIRE ATTENTIVEMENT ET A CONSERVER.
INSTRUCTIONS DE MONTAGE ET D’UTILISATION

Fournisseur : Pacific Casual L.L.C.

Adresse : 1060 Avenida Acaso, Camarillo, CA 93012

Tél : 1-888-445-4533 (anglais, francais et espagnol)

du lundi au vendredi entre 7 h 30 et 16 h 30, heure du Pacifique (Etats-Unis et Canada seulement)
Courriel : CustomerService@PacificCasual.com.

Conditions d’utilisation du produit :
Cet article est destiné a un usage domestique extérieur seulement. Pas pour un usage commercial.

Fabriqué en Chine
11/12/2018



Sommaire

Avertissements et précautions............cccccevrimimeecccecennnnn. 2 L= o = 3
S0INS €t ENLIELIEN  srreererrrrrmmmmnsssssssrerrrerssnnmmnnnsssssssssnnns 2 1Y [0 T3] = T = 4

Avertissements et précautions

>

AVERTISSEMENT : Garder toutes flammes et sources de chaleur éloignées de ce tissu de tente. Cette tente est fabriquée dans un tissu
qui répond aux normes CPAI-84 pour la résistance a la flamme. Ce n’est pas une résistance au feu. Le tissu briile s’il reste en contact continu
avec une source de flamme. L’application de toute substance étrangere sur le tissu de tente peut rendre les propriétés de résistance

a la flamme inefficaces.

>

AVERTISSEMENT : Cette pergola N’'EST PAS une structure permanente et est congue pour le pare-soleil et Ia vie privée et doit étre utilisée
dans des conditions météorologiques normales. Nous recommandons d’enlever le toit en tissu dans des conditions de vent, car les pergolas
attrapent le vent comme des parapluies. Vous devez cependant completement désassembler I'unité avant des conditions météorologiques
difficiles telles que I'orage, 'ouragan et / ou le vent et la pluie lourds. A défaut d’enlever le toit en tissu ou de désassembler I'unité, la pergola
aura des dommages structurels ou méme un effondrement structurel.

PRECAUTION : Installer toujours sur un sol plat en utilisant des piquets de terre. Ne pas ancrer en permanence la maison du jardin sur
une terrasse en hois ou une surface en béton.

> >

PRECAUTION : Les tissus de pergola sont résistants a I’eau, mais ne sont pas étanches a I'eau et peuvent se fuites pendant les
précipitations. Les tissus se fanent avec I'exposition directe a la lumiere du soleil. Nous recommandons d’enlever la canopée en tissu
dans des conditions pluvieuses car I’'eau s’accumulera sur le dessus de la canopée.

>

PRECAUTION : Garder tous les enfants et les animaux domestiques loins de la zone d’assemblage. Commencer I'assemblage & moins de
2 m (6,5 pi ) de toute obstruction telle que la cloture, le garage, la maison, les branches surplombantes, la ligne de vétement ou les fils
électriques. Certaines piéces peuvent contenir des bords tranchants, porter des gants de protection si nécessaire.

Au moins deux personnes ou plus sont recommandées pour un assemblage sécurisé.

Soins et entretien

Avant I'utilisation, essuyer avec un chiffon propre et sec. Ne pas utiliser d’eau de javel ou de solvant. Traiter le cadre avec de la cire liquide
pour une protection maximale contre les rayons UV et 'air salé, humide. Laver la canopée avec une solution douce de savon et d’eau,
rincer soigneusement, laisser sécher a I'air complétement. Serrer correctement tout le matériel et effectuer des inspections périodiques
pendant Putilisation pour les soudures fissurées ou les écrous ou boulons desserreés.

Si ensemble comprend des coussins ou un tissu en maille, ils peuvent étre nettoyé a la main avec une solution douce de savon

et d’eau. Rincer soigneusement les coussins et laisser sécher par égouttement. Ne pas laver en machine ou sécher a la machine, comme
les coussins peuvent rétrécir

Pour toute question, contacter le département de service a la clientéle au ; 1-888-445-4533.

Utiliser au moins 2 personnes pour le montage. Poser toutes les piéces avant I’'assemblage pour vérifier que toutes les piéces sont incluses.
Le processus d’assemblage prendra environ 75 minutes.




Pieces

OUTILS REQUIS (non inclus)

Avoir une échelle autoportante préte avant I’'assemblage.

CONTENU DE L’EMBALLAGE
|
F$ ) A
== —= B J
C ) C K
- ) D L
— E M
! F N
G
0
NAINS H
P
Piece Description Quantité Piéce Description Quantité
A Poteau de coin 2 | Barreen T 2
B Poteau de coin 2 J Plaque de support 4
C Traverse 2 K Panneau de siége 1
D Traverse 2 L Barre en U 1
E Traverse 3 M Panneau arriére 4
F Barreen U 4 N Baldaquin 1
G Panneau latéral long 2 0 Coussin 2
H Panneau latéral court 2 P Oreiller 2




Piéces (suite)

MATERIEL INCLUS

NOTE :
Les piéces ne sont pas montrées dans leur dimension réelle.

(mm .

.
) e ;
@)))-)))))))))))))))))))))))))))))) -« % 66
DD ﬂ— HH
Piéce Description Quantité Piéce Description Quantité
AA Boulon (M6x20) 46 EE Rondelle (M6) 90
BB Boulon (M6x35) 28 FF Entretoise en plastique (2.5H) 8
CC Boulon (M6x40) 8 GG Clé
DD Ecrou (M6) 8 HH Clé Allen (S4) 1
Montage
1 Trouver les poteaux de coin et les panneaux latéraux
M A
E—«\’(y =)
HAUT B | BAS
— g —)
N G
HAUT
HAUT B J]
ﬂ BAS
H
HAUT
BAS

[0 Pour éviter les égratignures, placer toutes les piéces sur une surface lisse.

4




Montage

2 Monter le cadre des cotés courts

O Placer les poteaux de coin (A et B) perpendiculairement a une traverse latérale courte (C) et a un panneau latéral court (H). Les trous
devant étre vis-a-vis sont indiqués par une méme couleur.

O Fixer le poteau de coin (A) a 'extérieur du coté gauche du panneau latéral court (H) avec des rondelles (EE) et des vis (BB), a I'aide de
la clé (HH). (Etape 2.1)
Fixer le poteau de coin (B) a 'extérieur de I'extrémité droite de la traverse latérale courte (C) avec des rondelles (EE) et des vis (BB), a
I'aide de la clé (HH). (Etape 2.2)

O Fixer le poteau de coin (B) a 'extérieur du c6té droit du panneau latéral court (H) avec des rondelles (EE) et des vis (BB), a I'aide de la
clé (HH). (Etape 2.3)
Fixer le poteau de coin (A) a I'extérieur de I'extrémité gauche de la traverse latérale courte (C) avec des rondelles (EE) et des vis (BB),
a I'aide de la clé (HH). (Etape 2.4)

IMPORTANT :
A Ne pas serrer complétement les vis avant la fin de I’étape 9 (c.-a-d. pour les étapes 2 a 8).

2 a

¢ O o),

@Jmmnnmm

M6x35

EE 16PCS

Etape 2.4
BB-g¥
EE-—+=




Montage (suite)

3 Fixer les traverses longues (D)

) /m D

M6x20 S4 D

H

AA  4PCS EE 4 PCS HH

p \ o . 00
U U

o Avec l'aide d’autres personnes, placer les cadres a la
verticale. Aller chercher un escabeau.

o Fixer les traverses (D) au haut des poteaux de coin (A et B)
avec les rondelles (EE) et les vis (AA), a I'aide de la clé (HH).

7

IMPORTANT :
Pour assurer la stabilité de la
structure, continuer de tenir
I’'un des poteaux de coin
jusqu’a la fin de I'étape 8.

i

C
. J
E
4 Fixer les traverses (E)
§)mmm e
M6x20 S4
AA 6PCS EE 6PCS HH
e QD aw,
U ~
a Q m f:l 8
c =~ = )
o Fixer les traverses (E) au dessus des traverses (C) avec les rondelles (EE) ) E\
et les vis (AA), a I'aide de la clé hexagonale (HH).
tH \\‘L
IMPORTANT :
Ajuster I'angle des plaquettes (t1) si les trous des EE
traverses (E) ne peuvent étre correctement alignés AA
avec ceux des traverses (C).




Montage (suite)

5 Fixer les barres en U (F) aux traverses (D)

6)1m M

) D
M6x20 S4

AA 8PCS EE 8 PCS HH
f/\

\ EE AA FJ

o Placer les barres en U (F) entre les deux traverses (D).
Fixer les barres en U (F) aux traverses (D) avec les rondelles (EE) et les vis (AA), a I'aide de la clé hexagonale (HH).

Ajuster I'angle des plaquettes si les trous des barres en U (F) ne peuvent étre correctement alignés avec ceux des traverses (D).

O

6 Fixer la barre en U (L) au panneau de siége (K).

O)m M L
M6 x20
AA 4PCS EE 4 PCS

o Placer le panneau de siége (K) a I'envers sur une surface plate et lisse.
o Fixer la barre en U (L) au dessous du panneau de siége (K) avec les rondelles (EE) et les vis (AA), a I'aide de la clé hexagonale (HH).




Montage (suite)

7 Fixer les panneaux latéraux longs (G) au panneau de siege (K).

@ M [ Placer les panneaux latéraux longs (G) sur le c6té, les fleches pointant vers le bas.

O Fixer les panneaux latéraux longs (G) au panneau de siege (K) avec les rondelles (EE)
M6x35 S4 et les vis (BB), a I'aide de la clé hexagonale (HH).
O Retourner I’'ensemble pour qu’il soit a I'endroit (fleches pointant vers le haut).

BB 4 PCS EE 4 PCS HH

o




Montage (suite)

Fixer les panneaux latéraux longs (G) aux poteaux de coins (A/B) et aux panneaux

latéraux courts (H)

) Tmmmm

M6x35

Qmm

M6x20

1

S4

BB 8 PCS

AA 16 PCS

EE 24 PCS

HH

J Placer la base de lit partiellement montée entre les poteaux

O Fixer les panneaux latéraux longs (G) aux poteaux de coin

00 A intérieur de chaque coin, fixer une plaque de support (J)

de coin du reste de la structure.

(A et B) avec les rondelles (EE) et les vis (BB), a I'aide de la
clé hexagonale (HH).

aux panneaux latéraux (G et H) avec les rondelles (EE) et les
vis (AA), a I'aide de la clé hexagonale (HH).

) mm M

M6x20 sS4

AA 8PCS | EE 8PCS HH

O Fixer les barres en T (I) & l'intérieur des deux panneaux

latéraux longs (G) avec les rondelles (EE) et les vis (AA), a
I’aide de la clé hexagonale (HH).

Important : Fixer d’abord une extrémité de labarreen T (I) a
I'un des panneaux latéraux longs (G) en vissant
partiellement (1/3 de la profondeur) deux vis (AA), puis faire
de méme pour l'autre extrémité.

Une fois toutes les vis en place, les serrer complétement.

Etape 8.3




Montage (suite)

9 Attacher les panneaux arriére au panneau de siége (K)

@))l))]]]l))l)l)))llllll)))))l]ll])))lllll)l\

CC M6x40 8PCS|FF M6 8PCS
N/
DD M6 8PCS|HH

A1
—

EE M6 16PCS | GG

A

o Aligner les panneaux arriére (M) sur le panneau de siége (K).

O Attacher les panneaux arriére (M) au panneau de siége (K)
avec I’entretoise en plastique (FF), les rondelles (EE), les boulons (CC)
et les écrous (DD) en utilisant les clés (GG) et (HH).

o Serrer complétement tous les boulons et écrous sur le cadre.

1 O Placer le baldaquin et les coussins sur I'unité

o Laisser le baldaquin (N) traverser le cadre du toit (le long des barres en
U (F)) et la sécuriser sur les poteaux de coin avec boucles de tissu.

o Régler les panneaux arriére a la position désirée
et placer les coussins (0) et oreillers (P) sur I'unité.

10



TUMBONA DOBLE CON PERGOLA

ITM. / ART. 1900615
MODELO #196-924-2CP-V4-IN

IMPORTANTE, GUARDELAS PARA REFERENCIA FUTURA: LEALAS ATENTAMENTE

INSTRUCCIONES DE MONTAJE Y USO

Proveedor: Pacific Casual L.L.C.

Direccion: 1060 Avenida Acaso, Camarillo, CA 93012

TEL: 1-888-445-4533 (Inglés, Francés, y Espaiiol son ofrecidos)

(de 7:30am a 4:30pm hora estandar del pacifico, de lunes a viernes, para EE.UU. y Canada, solamente)
Email: CustomerService@PacificCasual.com

Condiciones de uso del producto:

Este articulo esta destinado para uso doméstico, solamente. No apto para uso comercial.

11/12/2018
Hecho en China



indice |

Advertencia y Precauciones .........ccecreeirvinisecnssncnnans 2 PIEZAS .oeeeereerrmereessssssssssmsssnessnsssssmsssmsssmsassssmssemsssmsassesns 3
Cuidado y Mantenimiento ----«- e 2 1Y Lo o = T 4

Advertencia y Precauciones‘

ADVERTENCIA: Mantenga todas las fuentes de llama y calor alejadas de esta tela para tiendas. Esta tienda esta hecha con tela conforme
a la especificacion CPAI-84 para la resistencia a la llama. No es a prueba de fuego. La tela se quemara si se deja en contacto continuo

con cualquier fuente de llama. La aplicacion de cualquier sustancia extraiia a la tela para tiendas puede hacer que las propiedades

de resistencia a la llama sean ineficaces.

ADVERTENCIA: Esta pérgola NO es una estructura permanente y esta disefiada para el sombreado y la privacidad, y debe utilizarse bajo
condiciones climaticas normales. Se recomienda retirar el toldo de tela en condiciones ventosas ya que las pérgolas atrapan el viento

de modo similar a los paraguas. Sin embargo, debe desmontar la unidad por completo antes de cualquiera de las condiciones climaticas
severas como tormentas, huracanes y/o fuertes vientos y lluvias. Si no retira el toldo de tela o desmonta la unidad, la pérgola sufrira dafos
estructurales o incluso colapso estructural.

> 1B

PRECAUCION: Siempre instale sobre terreno plano utilizando estacas de tierra. No ancle la casa del jardin permanentemente
a una cubierta de madera o superficie de hormigon.

PRECAUCION: Las telas de pérgola son resistentes al agua pero no a prueba de agua, y pueden tener fugas durante las precipitaciones.
Las telas se desvaneceran debido a la exposicion directa a la luz solar. Se recomienda retirar el toldo de tela en condiciones lluviosas
ya que el agua se acumulara en la parte superior del toldo.

PRECAUCION: Mantenga a todos los nifios y mascotas alejados del area de montaje.

Inicie el montaje a no menos de 198 cm de cualquier obstruccion como cerca, garaje, casa, ramas colgantes, linea de ropa, o cables eléctricos.
Algunas partes pueden contener bordes afilados, use guantes protectores cuando sea necesario.

Se recomiendan al menos dos personas para un montaje seguro.

Al

Cuidado y Mantenimiento

Antes de utilizar el producto, limpielo con un pafio limpio y seco. No utilice blanqueadores ni disolventes. Lustre el armazon con cera liquida, para
brindarle maxima proteccion contra los rayos ultravioletas y el aire hiimedo y salino. Lave el toldo con una solucion de jabon suave y agua,
enjuaguelo y déjelo secar al aire completamente. Apriete todos los accesorios adecuadamente y realice inspecciones periodicas durante el

uso para ver si hay soldaduras agrietadas o tuercas o pernos sueltos.

Si su juego incluye cojines o tejido de malla, puede limpiarlos a mano, con una solucion de jabon suave y agua. Enjuague los cojines por completo
y déjelos secar por goteo. No coloque los cojines en lavarropas o secarropas, ya que se pueden encoger.

Puede ponerse en contacto con nuestro departamento de servicio al cliente si tiene alguna pregunta por teléfono al 1-888-445-4533.

Se necesitan al menos dos personas para montar el producto. Por favor, despliegue todas las piezas previo al montaje para verificar si
todas las piezas estan incluidas. Tardara unos 75 minutos para completar el proceso de montaje.

2



Piezas

HERRAMIENTAS REQUERIDAS (no incluidas)

Por favor, tenga una escalera de pie lista antes del montaje.

CONTENIDO DE LA CAJA

ef= — A
=t — B
L C
A D
E
i ¢ N
F ]
G 0
l\/’l\/| H P
Pieza Descripcion Cantidad Pieza Descripcion Cantidad
A Poste de esquina 2 | Barra T 2
B Poste de esquina 2 J Placa de apoyo 4
C Viga transversal 2 K Panel de asiento 1
D Viga transversal 2 L Barra U 1
E Viga transversal 3 M Panel de respaldo 4
F Barra U 4 N Toldo 1
G Panel lateral largo 2 0 Cojin 2
H Panel lateral corto 2 P Almohada 2




Piezas (continuacion)

ACCESORIOS INCLUIDOS

‘ﬂ NOTA: Los accesorios no se muestran en su tamaiio real.

) )

AA \, EE
) mmmmmmmmny . .
@)) cc % a6
DD ﬂ— HH
Pieza Descripcién Cantidad Pieza Descripcién Cantidad
AA Boulon (M6x20) 46 EE Tuerca (M6) 90
BB Boulon (M6x35) 28 FF Arandela (M6) 8
cC Boulon (M6x40) 8 GG Llave inglesa 1
DD Ecrou (M6) 8 HH Llave hexagonal (S4) 1

Montaje

1 Identificar los postes esquineros y paneles laterales
A

PARTE SUPERIOR B PARZTE IN;FERIOR
=i 1
G PARTE SUPERIOR

I
7 Y

PARTE INFERIOR

PARTE SUPERIOR

PARTE INFERIOR

[ Para evitar arafazos, coloque todas las piezas sobre un terreno suave antes del montaje.

4




Montaje

2 Armar los lados cortos del marco

O Alinee los postes esquineros (A) y (B) con la viga transversal del lado corto (C) y el panel del lado corto (H).
Sdlo los agujeros relacionados entre si estan etiquetados con un mismo color.

O Conecte el poste esquinero (A) a la esquina externa izquierda del panel del lado corto (H) con arandelas (EE) y pernos (BB) utilizando
la llave (HH). (Paso 2.1) Conecte el poste esquinero (B) a la esquina externa derecha de la viga del lado corto (C) con arandelas (EE) y
pernos (BB) utilizando la llave (HH). (Paso 2.2)

O Conecte el poste esquinero (B) a la esquina externa derecha del panel del lado corto (H) con arandelas (EE) y pernos (BB) utilizando
la llave (HH). (Paso 2.3) Conecte el poste esquinero (A) a la esquina externa izquierda de la viga del lado corto (C) con arandelas

IMPORTANTE :
A No apriete los pernos por completo hasta el final del Paso 9 (para el Paso 2 al Paso 8).

2 a

¢ O

Q)

) Tmmmm

M6x35

BB 16 PCS

EE 16PCS

Paso 2.4

BB-§
EE-++




Montaje (continuacion)

3 Conectar las vigas transversales largas

) /m D

M6x20 S4 D

)
1
B

H

AA  4PCS EE 4 PCS HH

p \ o . 00
U U

O Con la asistencia de otras personas, levante los marcos del lado
corto. Tenga una escalera de pie lista.

O Conecte las vigas transversales (D) a la parte superior de los postes
esquineros (A) y (B) con arandelas (EE) y pernos (AA) utilizando la
llave (HH).

7

IMPORTANTE:

Mantenga uno de los postes
esquineros para la estabilidad
hasta el final del Paso 8.

i

4 Conectar las vigas transversales (E)

D e
J
M6x20 S4
AA 6 PCS EE 6PCS HH
E N aw)
U >

c

a
o
o

o Conecte las vigas transversales (E) a la parte superior de la viga
transversal (C) con arandelas (EE) y pernos (AA) utilizando la
llave hexagonal (HH).

IMPORTANTE : Ajuste el angulo de lengiietas (t1) en caso EE
de que las vigas transversales (E) no puedan estar alineadas AA
adecuadamente con las vigas transversales (C).




Montaje (continuacion)

5 Conectar las barras U a las Vigas Transversales (D)

@)1 M
M6x20 S4
AA 8PCS EE 8 PCS HH

\ EE AA F)

O Coloque la barra U (F) entre dos vigas transversales (D).
O Conecte las barras U (F) con las vigas transversales (D) con arandelas (EE) y pernos (AA) utilizando la llave hexagonal (HH).
También necesita ajustar el angulo de lengiieta(s) si la barra U no puede estar alineada adecuadamente con la viga transversal (D).

6 Conectar la barra U al panel de asiento

)
) Fd L

M6 %20 S4

AA 4PCS | EE 4PCS HH

O Coloque el panel de asiento (K) al revés sobre un terreno plano y suave.
O Conecte la barra U (L) a la parte inferior del panel de asiento (K) con arandelas (EE) y pernos (AA) utilizando la
llave hexagonal (HH).




Montaje (continuacion)

7 Conectar los paneles del lado largo al panel de asiento

O Coloque los paneles del lado largo (G) sobre sus lados sobre las

flechas hacia abajo.
@]nmnmnnm M O Conecte los paneles del lado largo (G) al panel de asiento (K) con
arandelas (EE) y pernos (BB) utilizando Ia llave hexagonal (HH).
M6x35 sS4 0 Voltee los paneles de asiento y del lado largo armados para que las

flechas se encuentren hacia arriba.

BB 4PCS EE 4 PCS HH

Paso 7.3




Montaje (continuacion)

8 Conectar los paneles del lado largo a los postes esquineros y paneles del lado corto

@mm@mmﬂ

M6x35 M6x20 S4

BB 8PCS | AA 16 PCS |EE 24 PCS HH

O Lleve el marco de cama parcialmente armado al
interior del marco de pérgola armado.
Conecte los paneles del lado largo a los postes

O esquineros con arandelas (EE) y pernos (BB)
utilizando la llave hexagonal (HH).

O En cada esquina interna conecte una placa de
soporte (J) a ambos paneles del lado (G) y (H) con
arandelas (EE) y pernos (AA) utilizando la llave (HH).

) mm M

M6x20 s4

AA 8PCS | EE 8PCS HH

B Conecte las barras T (I) al interior de ambos paneles del
lado largo (G) con arandelas (EE) y pernos (AA) utilizando la EE AA

llave hexagonal (HH).
Importante: Primero atornille dos pernos (AA) a través de un G \ \Kw

extremo de la barra T (I) en un panel del lado largo (G) en
aprox. 1/3 de la profundidad. Luego atornille otros dos
pernos (AA) a través del otro extremo de la barra T (I) en el
otro panel del lado largo (G) en aprox. 1/3 de la profundidad.

Apriete todos los pernos por completo cuando ellos estén
€en su posicion.




Montaje (continuacion) ‘

9 Conectar los paneles de respaldo al panel de asiento (K)

@))l))]]]l))l)l)))llllll)))))l]ll])))lllll)l\

CC M6x40 8PCS|FF M6 8PCS

S
DD M6 8PCS|HH
o

EE M6 16PCS | GG

/N

O Alinee los paneles de respaldo (M) al panel de asiento (K).

0 Conecte los paneles de respaldo (M) al panel de asiento (K) con
espaciador de plastico (FF), arandelas (EE), pernos (CC) y tuercas (DD)
utilizando las llaves inglesas (GG) y (HH).

O Apriete todos los pernos y tuercas en el armazon por completo.

1 O Colocar el toldo y los cojines sobre la unidad

o Haga que el toldo (N) pase a través del marco del techo (a lo largo de
las barras U (F)) y fijelo en los postes de esquina con lazos de tejido.

O Coloque los paneles de respaldo en la posicion deseada y coloque
los cojines (0) y almohadas (P) sobre la unidad.

10



DISTRIBUTED BY:
COSTCO WHOLESALE CORPORATION
P.0. BOX 34535
SEATTLE, WA 98124-1535
USA
1-800-774-2678
WWW.COSTCO.COM

IMPORTED BY / IMPORTE PAR :
COSTCO WHOLESALE CANADA LTD.*
415 W. HUNT CLUB ROAD
OTTAWA, ONTARIO
K2E 1G5, CANADA
1-800-463-3783
WWW.COSTCO.CA
* faisant affaire au Québec sous
le nom les Entrepéts Costco

IMPORTADO POR:
IMPORTADORA PRIMEX S.A. DE C.V.
BLVD. MAGNOCENTRO NO. 4
SAN FERNANDO LA HERRADURA
HUIXQUILUCAN, ESTADO DE MEXICO
C.P. 52765
RFC: IPR-930907-S70
(55)-5246-5500
WWW.COSTCO0.COM.MX

IMPORTED BY:
COSTCO WHOLESALE UK LTD /
COSTCO ONLINE UK LTD
HARTSPRING LANE
WATFORD, HERTS
WD25 8JS
UNITED KINGDOM
01923 213113
WWW.COSTCO0.CO.UK

DISTRIBUIDO POR:

COSTCO WHOLESALE SPAIN S.L.U.
POLIGONO EMPRESARIAL LOS GAVILANES
C/ AGUSTIN DE BETANCOURT, 17
28906 GETAFE (MADRID) ESPANA
NIF: B86509460
900 111 155
WWW.COSTCO.ES

DISTRIBUE PAR:
COSTCO FRANGE
1 AVENUE DE BREHAT
91140 VILLEBON-SUR-YVETTE
FRANCE
0180450110
WWW.COSTCO.FR

DISTRIBUTED BY:

COSTCO WHOLESALE ICELAND EHF.
KAUPTUN 3-7, 210 GARDABAER
ICELAND
WWW.COSTCO.IS

IMPORTED BY:
COSTCO WHOLESALE AUSTRALIA PTY LTD
17-21 PARRAMATTA ROAD
LIDCOMBE NSW 2141
AUSTRALIA
WWW.COSTCO0.COM.AU

IMPORTED AND DISTRIBUTED BY:
COSTCO WHOLESALE KOREA, LTD.
40, ILJIK-RO
GWANGMYEONG-SI
GYEONGGI-DO, 14347, KOREA
1899-9900
WWW.COSTCO.CO.KR

IMPORTED BY:

COSTCO WHOLESALE JAPAN LTD.
3-1-4 IKEGAMI-SHINCHO
KAWASAKI-KU, KAWASAKI-SHI,
KANAGAWA 210-0832 JAPAN
044-281-2600
WWW.COSTCO.CO.JP

IMPORTED BY / MANUFACTURED FOR:
COSTCO PRESIDENT TAIWAN, INC.
NO. 656 CHUNG-HWA 5TH ROAD
KAOHSIUNG, TAIWAN
COMPANY TAX ID: 96972798
449-9909 or 02-449-9909 (if cellphone)
WWW.COSTCO.COM.TW

IMPORTED BY / DISTRIBUTED BY:
SHANGHAI MINHANG COSTCO TRADING CO., LTD
UNIT 109, NO 388, LIAN YOU ROAD
MINHANG DISTRICT, SHANGHAI
CHINA 201107
+86-21-6257-7065

MADE IN CHINA / FABRIQUE EN CHINE / HECHO EN CHINA





